
1 Plastics Avenue matthew.calacone@ge.com 
Pittsfield, MA 01201 413-553-6614 

Via Electronic Mail 

December 20, 2024 

Mr. Richard Fisher 
Office of Site Remediation and Restoration 
U.S. Environmental Protection Agency, Region I 
5 Post Office Square - Suite 100 
Boston, MA 02109-3912 

Re: GE-Pittsfield/Housatonic River Site 
Rest of River (GECDSS0) 
Proposed Dewatering and Water Treatment Systems for Upland Disposal Facility Area: 
Addenda to Upland Disposal Facility Revised Final Design Plan and Upland Disposal Facility 
Revised Operation, Monitoring, and Maintenance Plan 

Dear Mr. Fisher: 

GE is today submitting separately the Upland Disposal Facility Revised Final Design Plan and the Upland 
[...]
significant thermal expansion across the pipeline. The pipeline will be designed to withstand year-round weather 

conditions regardless of typical operations. Several expansion loops will be required to prevent stress to the 

pipeline from thermal expansion and contraction. These properties will be considered in more detail during the 

final design. 

5.4 Winterizing Requirements 

The system will be winterized prior to the occurrence of freezing temperatures in each construction season. 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared documents/udf design/dewatering-watertreatment-addendum/dewateringwatertreatmenteval_20241220.docx 14 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared


     

    

   

      

   

 

  

Conceptual Sediment Dewatering and Water Treatment Evaluation 

5.5 Treated Water Outfall 

A treated water outfall will be designed where the treated water will discharge back into the Housatonic River. 

Armoring (e.g., riprap outfall with a geofabric base) will be necessary to prevent erosion of the shoreline at the 

discharge location. 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared documents/udf design/dewatering-watertreatment-addendum/dewateringwatertreatmenteval_20241220.docx 15 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared


     

    

  
  

  

     

        

       

     

    

 

  

6 

Conceptual Sediment Dewatering and Water Treatment Evaluation 

Schedule and Reporting 
As described in the Dewatering/Treatment Treatability Plan, the treatability studies described therein are 

anticipated to be conducted in 2025, with the results reported in a Treatability Studies Summary Report, which will 

be submitted prior to the Final RD/RA Work Plan for Reach 6 and prior to the final design of the sediment 

dewatering and water treatment systems intended for operation at the UDF. The final design of the latter will be 

provided in a separate design report on those systems, which will be another addendum to the Revised USF Final 

Design Plan. The dewatering and water treatment systems at the UDF will be constructed and operational before 

remediation activities in Reach 6 begin. 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared documents/udf design/dewatering-watertreatment-addendum/dewateringwatertreatmenteval_20241220.docx 16 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared


     

    

  
     

 

  

   

   

  

  

 

  

 

  

 

  

     

  

 

 

    

 

  

  

    

  

     

 

7 

Conceptual Sediment Dewatering and Water Treatment Evaluation 

References 
Anchor QEA. 2024. Pre-Design Investigation Summary Report for Reach 6. Prepared for General Electric 

Company, Pittsfield, Massachusetts. October 31. 

Anchor QEA, AECOM, and Arcadis (Arcadis U.S., Inc). 2023. Conceptual Remedial Design/Remedial Action 

Work Plan for Reach 5A. Prepared for General Electric Company, Pittsfield, Massachusetts. September 28. 

Anchor QEA, AECOM, and Arcadis. 2024. Conceptual Remedial Design/Remedial Action Work Plan for Reach 6. 

Prepared for General Electric Company, Pittsfield, Massachusetts. October 31. 

Arcadis. 2024a. Upland Disposal Facility Final Design Plan. Prepared for General Electric Company, Pittsfield, 

Massachusetts. February 28. 

Arcadis. 2024b. Upland Disposal Facility Operation, Monitoring, and Maintenance Plan. Prepared for General 

Electric Company, Pittsfield, Massachusetts. February 28. 

Arcadis. 2024c. Upland Disposal Facility Revised Final Design Plan. Prepared for General Electric Company, 

Pittsfield, Massachusetts. December 20. 

Arcadis. 2024d. Upland Disposal Facility Revised Operation, Monitoring, and Maintenance Plan. Prepared for 

General Electric Company, Pittsfield, Massachusetts. December 20. 

Arcadis. 2024e. Dewatering/Water Treatment Treatability Study Work Plan – Addendum to the Upland Disposal 

Facility Revised Final Design Plan. Prepared for General Electric Company, Pittsfield, Massachusetts. 

December 20. 

Arcadis. 2024f. Sediment Dewatering and Water Treatment Systems Conceptual Operations, Monitoring, and 

Maintenance Plan – Addendum to the Upland Disposal Facility Revised Operation, Monitoring, and 

Maintenance Plan. Prepared for General Electric Company, Pittsfield, Massachusetts. December 20. 

Arcadis, Anchor QEA, and AECOM. 2010. Revised Corrective Measures Study Report. Housatonic River – Rest 

of River. Prepared for General Electric Company, Pittsfield, Massachusetts. October. 

EPA. 2020. Revised Final Permit Modification to the 2016 Reissued RCRA Permit and Selection of CERCLA 

Remedial Action and Operation & Maintenance for Rest of River. December. 

U.S. Army Corps of Engineers. 2001. Final Design Specifications 1.5-Mile Removal Action – First Phase. 

November. 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared documents/udf design/dewatering-watertreatment-addendum/dewateringwatertreatmenteval_20241220.docx 17 

https://arcadiso365.sharepoint.com/teams/geuplanddisposalfacility/shared


 

 

 

 

 

 

 

 
 

 

Tables 



 

 

   

 

 

 

 

 

 

 

 

  

  

 

 

   

 

 

 

 

 

 

  

 

  

 

  

     

 

 

 

 

 

         

    

       

            

      

             

              

 

Table 4-1 

1.5-Mile Reach Porewater Data and Anticipated Influent Chemistry 

Conceptual Sediment Dewatering and Water Treatment Evaluation 

Housatonic River – Rest of River 

Pittsfield, Massachusetts 

Compound Unit 

Porewater 

(Influent) Quality 

Inorganics 

Arsenic µg/L ND (4.6) 

Barium µg/L 55.9 

Beryllium µg/L 0.56 

Chromium (total) µg/L ND (2.2) 

Cobalt µg/L ND (3) 

Copper µg/L 5.8 J 

Lead µg/L ND (3.7) 

Nickel µg/L ND (2.9) 

Thallium µg/L ND (3.9) 

Tin µg/L ND (3.8 J) 

Vanadium µg/L ND (2.9) 

Zinc µg/L 656 

Organics 

1,2,4,5-Tetrachlorobenzene µg/L ND (11) 

1,2,4-Trichlorobenzene µg/L ND (11), 0.78 J 

1,2-Dichlorobenzene µg/L ND (11) 

1,3-Dichlorobenzene µg/L ND (11) 

1,4-Dichlorobenzene µg/L ND (11) 

2-Butanone µg/L 2.5 R 

Acetone µg/L 21 J 

Benzene µg/L 3.9 J 

Bis(2-Ethylhexyl) Phthalate µg/L ND (11) 

Chlorobenzene µg/L 1.6 

Chloroform µg/L ND (0.5) 

Diethyl Phthalate µg/L ND (11) 

Ethylbenzene µg/L ND (0.5) 

Polychlorinated Biphenyls (total) µg/L 2.4 

Polynuclear Aromatic Hydrocarbons µg/L 1 J, ND (11) 

Pentachlorobenzene µg/L ND (11) 

Phenol µg/L ND (11) 

Toluene µg/L ND (0.5) 

Trichloroethylene µg/L ND (0.5) 

Xylene(s) µg/L ND (0.5) 

Notes: 

1. Pore water quality data is as reported in Final Design Specifications 1.5-Mile Removal 

Action – First Phase (U.S. Army Corps of Engineers. November, 2001). 

Bold = indicates result exceeded discharge criteria for the 1.5-Mile Reach 

µg/L = micrograms per liter 

J = Concentration stated represents an estimated value. 

ND = Compound was not detected. Value in parentheses represents the reporting limit. 

R = Result was rejected during data validation. 

Table4-1_1.5 MileReachPoreWaterData_20241220 1/1 



   

  

 

 

 

 

 

  

Table 4-2 

Proposed Effluent Discharge Criteria 

Conceptual Sediment Dewatering and Water Treatment Evaluation 

Housatonic River – Rest of River 

Pittsfield, Massachusetts 

Parameter 

Proposed Discharge 

Criteria (ppb)(1) 

VOCs 

1,2-dichlorobenzene 75 

1,3-dichlorobenzene 100 

1,4-dichorobenzene 100 

2-Butanone 100 

Acetone 100 

Benzene 5 (2) 

Chlorobenzene 100 

Chloroform 100 

Cis-1,2-Dichloroethene 70 

Ethylbenzene (2) 

Methyl tert-butyl ether 70 

Toluene (2) 

Trichloroethylene 5 

Xylene(s), Total (2) 

SVOCs 

1,2,4,5-Tetrachlorobenzene 100 

1,2,4-Trichlorobenzene 70 

Bis(2-ethylhexyl) phthalate 100 

Diethyl phthalate 100 

Pentachlorobenzene 100 

Phenol 100 

PAHs 

Fluoranthene 100 

Fluorene 100 

Indeno[1,2,3-cd]pyrene 100 

Naphthalene 100 

Phenanthrene 100 

Pyrene 100 

Metals 

Arsenic 50 

Barium 100 

Beryllium 4 

Chromium 100 

Cobalt 100 

Copper 100 

Lead 50 

Nickel 100 

Thallium 2 

Tin 100 

Vanadium 100 

Zinc 100 

Table4-2_DischargeCriteria_20241220 1/2 



   

  

 

 

            

           

     

            

    

   

         

   

    

               

              

 

  

Table 4-2 

Proposed Effluent Discharge Criteria 

Conceptual Sediment Dewatering and Water Treatment Evaluation 

Housatonic River – Rest of River 

Pittsfield, Massachusetts 

Parameter 

Proposed Discharge 

Criteria (ppb)(1) 

PCBs 

Total PCBs 0.5 (3) 

General 

Total Petroleum Hydrocarbons 5,000 

Notes: 

1 Proposed discharge criteria are generally based on those used by EPA for a similar water 

treatment system discharging to the Housatonic River as part of the 1.5-Mile Reach Removal 

Action. 

2 Total BTEX not to exceed 100 ppb. Benzene not to exceed 5 ppb. 

3 This is also the federal and Massachusetts drinking water standard for PCBs. 

Abbreviations: 

BTEX = benzene, toluene, ethylbenzene, and xylenes 

TBD = no prior standard; to be determined based on forthcoming treatability study testing 

PAH = polycyclic aromatic hydrocarbon 

PCB = polychlorinated biphenyl 

ppb = parts per billion; equivalent to microgram per liter 

SVOC = semi-volatile organic compounds 

VOC = volatile organic compounds 

Table4-2_DischargeCriteria_20241220 2/2 



 
  

  
 

 

           

      

          

  

       

          

     

 

         

  

           

          

    

   

      

    

           

          

    

  

           

 

   

 

     

 

 

 

      

    

  

Table 4-3 

Water Treatment System Basis of Design 

Conceptual Sediment Dewatering and Water Treatment Evaluation 
Housatonic River – Rest of River 

Pittsfield, Massachusetts 

Item Description Notes 

Operating Period Intermittent Based on 10 to 12 hours per day sediment processing operation 

Hydraulic Capacity 

Treatment System Design Flowrate 500 to 1,500 gpm 

Filtrate Equalization 

Hydraulic Residence Time 29 to 70 minutes Corresponding to anticipated range of flowrates 

Tank Volume 35,000 gallons 

Provisional Metals Treatment - pH Adjustment 

Reaction Tank Trains 2 parallel trains 2 vessels per train 

Hydraulic Residence Time 16 to 40 minutes Corresponding to anticipated range of flowrates 

Reaction Tank Volume (per tank) 10,000 gallons 

Base Type Sodium Hydroxide 

Base Feed Rate TBD ppm Dependent on influent chemistry and metals concentrations 

Acid Type Sulfuric Acid 

Acid Feed Rate TBD ppm Dependent on influent chemistry and pH after metals treatment 

Provisional Metals Treatment - Clarifier Feed Equalization 

Hydraulic Residence Time 6 to 15 minutes Corresponding to anticipated range of flowrates 

Clarifier Feed Tank Volume 7,500 gallons 

Provisional Metals Treatment - Clarifier 

Clarifier Loading Rate 0.5 gpm/ft2 

Clarifier Required Surface Area 1,000 to 2,400 ft2 

Polymer Type MagnaFlocc 155 or equivalent 

Polymer Feed Rate 50 ppm Dependent on influent chemistry and total suspended solids characteristics 

Media Feed Equalization 

Hydraulic Residence Time 6 to 15 minutes Corresponding to anticipated range of flowrates 

Media Feed Tank Volume 7,500 gallons 

Multimedia Filters 

Loading Rate 6 gpm/ft2 

Total Required Surface Area 83 - 200 ft2 Corresponding to anticipated range of flowrates 

Bag Filters 

Bag Material Polypropylene 

Nominal Pore Size 5 µm 

Table4-3_BOD_20241220 1/2 



 
  

  
 

 

                

 

      

   

    

            

  

      

   

  

   

   

  

  

   

   

 

Table 4-3 

Water Treatment System Basis of Design 

Conceptual Sediment Dewatering and Water Treatment Evaluation 
Housatonic River – Rest of River 

Pittsfield, Massachusetts 

Item Description Notes 

GAC System 

GAC Trains 3 parallel trains, 3 vessels per train Number of trains run concurrently will depend on influent flowrate 

Vessel Configuration lead/mid/lag 

Empty Bed Contact Time (per train) 20 minutes 

Vessel Size (Diameter) 10 ft 

Vessel Size (GAC Mass) 20,000 lbs 

Treated Water Storage Tank 

Backwash Volume (per GAC vessel) 17,500 gallons GAC backwash volume higher than MMF backwash volume 

Tank Volume 25,000 gallons 

Decant Water Storage Tank 

Tank Volume 25,000 gallons Holding tank for backwash effluent 

Notes: 

cy = cubic yards 

ft2 = square feet 

GAC = granular-activated carbon 

gpm = gallons per minute 

lbs = pounds 

µm = micrometers 

Table4-3_BOD_20241220 2/2 



 

 

 

 

 

 

 

 
 

 

 

Figures 



W
O

O
D

LA
N

D
 R

O
AD

WOODLAND  ROAD

 

WOODLAND ROAD
 

WOODS P
OND

 

C
:\U

se
rs

\p
as

cu
al

a2
69

5\
D

C
\A

C
C

D
oc

s\
Ar

ca
di

s 
AC

C
 U

S\
AU

S-
99

99
99

99
-G

E_
H

O
U

SA
TO

N
IC

_P
IT

TS
FI

EL
D

_M
A\

Pr
oj

ec
t F

ile
s\

10
_W

IP
\1

0T
_A

R
C

_E
N

V\
20

24
\0

1-
D

W
G

\R
EA

C
H

 6
 S

M
D

E_
F1

-1
_R

EA
C

H
 6

 S
M

LP
_2

.d
w

g 
  L

AY
O

U
T:

 1
-1

   
SA

VE
D

: 1
1/

27
/2

02
4 

12
:1

3 
pm

   
AC

AD
VE

R
: 2

4.
3S

 (L
M

S 
TE

C
H

)
 P

AG
ES

ET
U

P:
 -

---
PL

O
TS

TY
LE

TA
BL

E:
 --

-- 
  P

LO
TT

ED
: 1

1/
27

/2
02

4 
2:

18
 p

m
   

BY
: P

AS
C

U
AL

, A
N

AL
YN

 

XR
EF

S:
 

IM
AG

ES
:

Ar
ca

di
s 

Lo
go

.P
N

G
X-

R
EA

C
H

 6
 S

M
D

E-
PR

O
PO

SE
D

 C
O

N
TO

U
R

S 
ZO

O
M

O
U

T
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

g8
ad

b5
a8

a.
pn

g
X-

R
EA

C
H

 6
 S

M
D

E-
EX

IS
TI

N
G

 S
IT

E
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

g9
34

33
3a

5.
pn

g
C

om
bi

ne
d 

Ba
se

m
ap

_R
ev

A 
zo

om
ou

t
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

gc
6e

c2
4e

e.
pn

g
X-

R
EA

C
H

 6
 S

M
D

E-
BD

R
-F

-L
B

M
ec

ha
ni

ca
l D

ew
at

er
in

g 
PF

D
.p

ng
 

CONCEPTUAL LOCATION 
WET AREA FOR SEDIMENT DEWATERING 

(ASSUMES GEOTEXTILE
DEWATERING) 

SEE FIGURE 4-1 

POTENTIAL LOCATION 
OF TREATED WATER 
OUTFALL 

SHORELINE SUPPORT 
FACILITY 

POTENTIAL AREA FOR 
MECHANICAL DEWATERING 
SYSTEM OR ALTERNATE 
LOCATION FOR WATER 
TREATMENT SYSTEM 

OH 

0 250' 500' 

GRAPHIC SCALE 

GENERAL ELECTRIC COMPANY 
PITTSFIELD, MASSACHUSETTS 

CONCEPTUAL SEDIMENT DEWATERING AND WATER 
TREATMENT EVALUATION 

UDF OPERATIONAL AREA 
CONCEPTUAL SITE PLAN 

FIGURE 

EXISTING FEATURES LEGEND DESIGN FEATURES LEGEND NOTES: 

APPROXIMATE PROPERTY BOUNDARY 

ELEVATION CONTOUR (25-FOOT INTERVAL) 

APPROXIMATE LIMIT OF UDF GRADING 

APPROXIMATE LIMIT OF UDF CONSOLIDATION AREA 

1. AERIAL IMAGERY FROM BING MAPS © 2023 MICROSOFT 
CORPORATION © 2023 MAXAR © CNES (2023) DISTRIBUTION 
AIRBUS DS. 

ELEVATION CONTOUR (5-FOOT INTERVAL) 
CONCEPTUAL TREATED WATER PIPELINE 2. UDF = UPLAND DISPOSAL FACILITY 

EDGE OF ROAD ROUTE 

OVERHEAD WIRES 

FEMA 100-YEAR-DESIGNATED FLOOD BOUNDARY 
(APPROXIMATE) 

WET AREA 

1-1 



O
FF

 G
AS

TO ATMOSPHERE 

VGAC 
(PROVISIONAL) 

SEDIMENT FROM 
DREDGES 

1 

SCALPING 
SCREEN 

SCALPING 
OVERFLOW 

SCALPING 
SUMP 

2 SLURRY 
HOLDING 

TANK 

4 

INFLUENT 
SLURRY 

HYDROCYCLONE 
FEED 

PUMPS 

O
VE

R
FL

O
W

R
ET

U
R

N
PU

M
PS

O
VE

R
FL

O
W PUMPS 

DISPOSAL IN UDF 

DISPOSAL IN UDF 

3 

SCALPING 
STOCKPILE 

OVERFLOW 
TANK HYDROCYCLONES AND 

SHAKER SCREENS 

CONVEYOR 

6 
5 CONVEYOR 

SAND 
STOCKPILE 

SETTLED SOLIDS FROM 
WATER TREATMENT 

14 

POLYMER DOSING 

16 

PLANT WATER SYSTEM 

POLYMER 
DOSING 

CONVEYOR 
FILTER CAKE 

STORAGE 

RESIDUE 
TANK 

15 

7 
GRAVITY 

THICKENER 
SLUDGE 

8 

SLUDGE 
HOLDING 

TANK 

FILTER PRESS 
FEED TANK 

FILTER PRESS 
FEED PUMPS 

9 

FILTER 
PRESS 

10 

OFF GAS SCRUBBER 
(PROVISIONAL) TO ATMOSPHERE 

GRAVITY HOLDING TANK 
THICKENER FEED PUMPS 

FEED PUMPS 

O
FF

 G
AS

O
FF

 G
AS

 

O
VE

R
FL

O
W TO ATMOSPHERE 

12 

V.GAC 
(PROVISIONAL) 

13 

EQUALIZATION 
TANK FEED 

PUMP 

FILTRATE 
TANK 

FILTRATE 

11 

STREAM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 

DESCRIPTION 
INFLUENT 
SLURRY 

SCALPING 
SCREEN 
SLURRY 

EFFLUENT 

GRAVEL 
AND 

SMALL 
DEBRIS 

HYDROCYCLONE 
INFLUENT 

HYDROCYCLONE 
SAND TO 

CONVEYOR 

HYDROCYCLONE 
OVERFLOW 

GRAVITY 
THICKENER 
INFLUENT 

GRAVITY 
THICKENER 

UNDERFLOW 

FILTER 
PRESS 

INFLUENT 

FILTER 
CAKE 

FILTRATE 
WATER (FILTER 

PRESS) 

GRAVITY 
THICKENER 
OVERFLOW 

FILTRATE 
WATER 
TO WTP 

SETTLED 
SOLIDS 

FROM WATER 
TREATMENT 

POLYMER 
ADDITION 
BEFORE 

THICKENER 

POLYMER 
ADDITION 

AFTER 
THICKENER

C
:\U

se
rs

\b
en

da
la

m
66

37
\D

C
\A

C
C

D
oc

s\
Ar

ca
di

s 
AC

C
 U

S\
AU

S-
99

99
99

99
-G

E_
H

O
U

SA
TO

N
IC

_P
IT

TS
FI

EL
D

_M
A\

Pr
oj

ec
t F

ile
s\

10
_W

IP
\1

0T
_A

R
C

_E
N

V\
20

24
\0

1-
D

W
G

\R
EA

C
H

 6
 S

M
D

E_
F5

-3
_M

EC
H

AN
IC

AL
 D

EW
AT

ER
IN

G
 P

FD
.d

w
g 

  L
AY

O
U

T:
 3

-1
   

SA
VE

D
: 1

1/
12

/2
02

4 
10

:1
1 

AM
   

AC
AD

VE
R

: 2
5.

0S
 (L

M
S 

TE
C

H
) 

PA
G

ES
ET

U
P:

 --
--

PL
O

TS
TY

LE
TA

BL
E:

 --
-- 

  P
LO

TT
ED

: 1
1/

12
/2

02
4 

10
:3

4 
AM

   
BY

: B
EN

D
AL

AM
, M

AH
ES

H
 B

AB
U

 

XR
EF

S:
 

IM
AG

ES
:

Fi
gu

re
 - 

Pr
oc

es
s 

Fl
ow

 D
ia

gr
am

 fo
r M

ec
ha

ni
ca

l D
ew

at
er

in
g8

ad
b5

a8
a.

pn
g

X-
R

EA
C

H
 6

 S
M

D
E-

BD
R

-F
-L

B
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

g9
34

33
3a

5.
pn

g
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

gc
6e

c2
4e

e.
pn

g
M

ec
ha

ni
ca

l D
ew

at
er

in
g 

PF
D

.p
ng

Ar
ca

di
s 

Lo
go

.P
N

G
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

g8
ad

b5
a8

a.
pn

g
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

g9
34

33
3a

5.
pn

g
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

gc
6e

c2
4e

e.
pn

g
M

ec
ha

ni
ca

l D
ew

at
er

in
g 

PF
D

.p
ng

 

TO WATER TREATMENT 

3-1 
FIGURE 

GENERAL ELECTRIC COMPANY 
PITTSFIELD, MASSACHUSETTS 

CONCEPTUAL SEDIMENT DEWATERING AND WATER 
TREATMENT EVALUATION 

CONCEPTUAL MECHANICAL 
DEWATERING PROCESS 

FLOW DIAGRAM 



W
O

O
D

LAN
D

 R
O

AD
 

C
:\U

se
rs

\p
as

cu
al

a2
69

5\
D

C
\A

C
C

D
oc

s\
Ar

ca
di

s 
AC

C
 U

S\
AU

S-
99

99
99

99
-G

E_
H

O
U

SA
TO

N
IC

_P
IT

TS
FI

EL
D

_M
A\

Pr
oj

ec
t F

ile
s\

10
_W

IP
\1

0T
_A

R
C

_E
N

V\
20

24
\0

1-
D

W
G

\R
EA

C
H

 6
 S

M
D

E_
F4

-1
_U

D
F 

W
TS

.d
w

g 
  L

AY
O

U
T:

 4
-1

   
SA

VE
D

: 1
1/

13
/2

02
4 

3:
57

 p
m

   
AC

AD
VE

R
: 2

4.
3S

 (L
M

S 
TE

C
H

)
 P

AG
ES

ET
U

P:
 --

--
PL

O
TS

TY
LE

TA
BL

E:
 --

-- 
  P

LO
TT

ED
: 1

1/
13

/2
02

4 
3:

57
 p

m
   

BY
: P

AS
C

U
AL

, A
N

AL
YN

 

XR
EF

S:
 

IM
AG

ES
:

Ar
ca

di
s 

Lo
go

.P
N

G
C

om
bi

ne
d 

Ba
se

m
ap

_R
ev

A
Fi

gu
re

 - 
Pr

oc
es

s 
Fl

ow
 D

ia
gr

am
 fo

r M
ec

ha
ni

ca
l D

ew
at

er
in

g8
ad

b5
a8

a.
pn

g
X-

R
EA

C
H

 6
 S

M
D

E-
BD

R
-F

-L
B

Fi
gu

re
 - 

Pr
oc

es
s 

Fl
ow

 D
ia

gr
am

 fo
r M

ec
ha

ni
ca

l D
ew

at
er

in
g9

34
33

3a
5.

pn
g

X-
R

EA
C

H
 6

 S
M

D
E-

PR
O

PO
SE

D
 C

O
N

TO
U

R
S

Fi
gu

re
 - 

Pr
oc

es
s 

Fl
ow

 D
ia

gr
am

 fo
r M

ec
ha

ni
ca

l D
ew

at
er

in
gc

6e
c2

4e
e.

pn
g

X-
R

EA
C

H
 6

 S
M

D
E-

EX
IS

TI
N

G
 S

IT
E

M
ec

ha
ni

ca
l D

ew
at

er
in

g 
PF

D
.p

ng
 

EQUALIZATION TANK 

CLARIFIER 

WATER 
TREATMENT 

SYSTEM 
BUILDING 

POTENTIAL AREA FOR 
MECHANICAL 

DEWATERING SYSTEM OR 
ALTERNATE LOCATION 

FOR WATER TREATMENT 
SYSTEM 

0 80' 160' 
EXISTING FEATURES LEGEND DESIGN FEATURES LEGEND NOTES: 

OH 

APPROXIMATE PROPERTY BOUNDARY 

EDGE OF ROAD 

OVERHEAD WIRES 

APPROXIMATE LIMIT OF UDF GRADING 

CONCEPTUAL TREATED WATER PIPELINE ROUTE 

1. 

2. 

AERIAL IMAGERY FROM BING MAPS © 2023 MICROSOFT 
CORPORATION © 2023 MAXAR © CNES (2023) DISTRIBUTION 
AIRBUS DS. 